Installation Steps

&/.1

HIT FITNESS

Adjustable Dumbbell Stand
Assembly Instructions




Complete Stand Component Diagram

Qty. | Description

Stand Leg

Bottom Brace

Dumbbell Platform
Media Bracket

Media Tray

Safety Straps

Caster Wheels

Screw M10 x 95

Screw M10 x 55

Cap Nut M10

Flat Washer D10x25x1.5
Hex Nut M10

Hex Socket Screw M8x80
Flat Washer D8x16x1.5
Hex Nut M8

Phillips Screw M10x20

Tools Required

| Open End Wrench
@ i
i R

@ Allen Wrench

= | ZTOMMO(O|w (> |N|(o|a|d~|w]|N |-
o |=[N|= ||| |||~ IN[IN]IN




